
LYRICA:
FLEXIBLE DOSING
ACROSS INDICATIONS

Neuropathic pain 
associated with 

spinal cord injury

600
mg/day

300
mg/day

150
mg/day

Diabetic peripheral 
neuropathy (DPN) 
and postherpetic 
neuralgia (PHN)

600
mg/day

300
mg/day

150
mg/day

Fibromyalgia 

600
mg/day

300-
450

mg/day‡

150
mg/day

Determining 
the appropriate 
dose for your 
patient1*

RECOMMENDED 
STARTING DOSE 
FOR LYRICA IS 

75 MG BID

MAXIMUM  
DOSE§

RECOMMENDED 
DOSE†

STARTING 
DOSE

LYRICA: Dosing considerations for the renally impaired1

TID = Three divided doses; 
BID = Two divided doses; 
QD = Single daily dose.
¶   Total daily dose (mg/day) should 

be divided as indicated by dose 
regimen to provide mg/dose.

**  Based on individual patient 
response and tolerability.

††  Supplementary dose is a single 
additional dose.

Creatinine clearance 
(CLcr) (mL/min)

Total LYRICA daily dose (mg/day)¶

Recommended dose escalation** Dose regimen

Starting 
dose up to

Maximum 
daily dose

≥ 60 150 300 450 600 BID or TID

30-60 75 150 225 300 BID or TID

15-30 25-50 75 100-150 150 QD or BID

< 15 25 25-50 50-75 75 QD

Supplementary dosage following hemodialysis (mg)††

Patients on the 25 mg QD regimen: 
take one supplemental dose of 

25 mg or 50 mg

Patients on the 25-50 mg QD 
regimen: take one supplemental 

dose of 50 mg or 75 mg

Patients on the 50-75 QD regimen: 
take one supplemental dose of 

75 mg or 100 mg

Patients on the 75 mg QD regimen: 
take one supplemental dose of 

100 mg or 150 mg

  Dosage reduction is required in patients with renal impairment (creatinine clearance <60 mL/min) 
and in some elderly patients as LYRICA is primarily eliminated by renal excretion

*  Please consult Prescribing Information for complete Dosage and Administration instructions.
†  Based upon individual response and tolerability.
‡  The recommended dosage in patients with fi bromyalgia is 300-450 mg/day. Patients who do not experience suffi cient benefi t with 300 mg/day may be further increased to 450 mg/day.
§  For patients who experience signifi cant and ongoing pain and can tolerate 300 mg/day well, a maximum daily dose of 600 mg/day can be used. In clinical trials, the 600 mg/day dose did not provide additional signifi cant 

effi cacy and patients treated with this dose experienced markedly higher rates of adverse events and discontinued the trial more frequently. In fi bromyalgia patients, the decision to treat with doses above 450 mg/day 
should be based upon the clinical judgement of the treating physician. Doses above 600 mg/day have not been studied and are not recommended.
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Inspire your patients to lead healthier lives.  
Encourage them to visit morethanmedication.ca

LYRICA (pregabalin) is indicated for the management of neuropathic pain associated with diabetic 
peripheral neuropathy (DPN) and postherpetic neuralgia (PHN).
LYRICA is indicated for the management of neuropathic pain associated with spinal cord injury (SCI). 
LYRICA is indicated for the management of pain associated with fi bromyalgia. The effi cacy of LYRICA in 
the management of pain associated with fi bromyalgia for up to 6 months was demonstrated in a placebo-
controlled trial in patients who had initially responded to LYRICA during a 6-week open-label phase. 
LYRICA is contraindicated in patients who are hypersensitive to pregabalin or to any ingredient in the 
formulation or component of the container. 
The most commonly observed adverse events (≥5% and twice the rate as that seen with placebo) in 
the recommended dose range of 150 mg/day to 600 mg/day in PHN and DPN patients were: dizziness 
(9.0-37.0%), somnolence (6.1-24.7%), peripheral edema (6.1-16.2%), and dry mouth (1.9-14.9%) and 
were dose related; in spinal cord injury patients: somnolence (41.4%), dizziness (24.3%), asthenia 
(15.7%), dry mouth (15.7%), edema (12.9%), constipation (12.9%), amnesia (10.0%), myasthenia 
(8.6%), amblyopia (8.6%), and thinking abnormal (8.6%); in fi bromyalgia patients: dizziness (37.5%), 
somnolence (18.6%), weight gain (10.6%), dry mouth (7.9%), blurred vision (6.7%), and peripheral edema 
(6.1%). In LYRICA-treated fi bromyalgia patients, the most commonly observed dose-related adverse 
events were: dizziness (22.7-46.5%), somnolence (12.9-20.7%), weight gain (7.6-13.7%), peripheral 
edema (5.3-10.8%). The most commonly observed adverse events in the PHN, DPN, spinal cord injury 
and fi bromyalgia patients were usually mild to moderate in intensity. Discontinuation rates due to adverse 
events for LYRICA and placebo, respectively, were 9% and 4% in DPN, 14% and 7% in PHN, 21% and 13% 
in spinal cord injury, and 20% and 11% in fi bromyalgia. There was a dose-dependent increase in rate of 
discontinuation due to adverse events in DPN, PHN and fi bromyalgia patients.
There have been post-marketing reports of angioedema in patients, some without reported previous 
history/episodes, including life-threatening angioedema with respiratory compromise. Caution should be 
exercised in patients with previous history/episodes of angioedema and in patients who are taking other 
drugs associated with angioedema.
There have been very rare post-marketing reports of serious cutaneous reactions, including Stevens-
Johnson Syndrome, Toxic Epidermal Necrolysis, dermatitis exfoliative, bullous skin reactions, and erythema 
multiforme in patients treated with LYRICA. Patients should be advised that if they experience a skin rash, 
they should discontinue LYRICA treatment and contact their physician for assessment and advice.

Pregabalin should be tapered gradually over a minimum of one week rather than discontinued abruptly. 
Convulsions, including status epilepticus and grand mal convulsions, have occurred in non-epileptic 
patients during treatment with LYRICA or after abrupt discontinuation.
There have been serious post-marketing reports of encephalopathy, mostly in patients with underlying 
conditions that may precipitate encephalopathy.  Some cases were reported in patients with a history of 
kidney or liver disease.  Since there have been rare reports of renal failure with LYRICA, specifi c caution 
should be exercised when prescribing LYRICA to the elderly with age-related compromised renal function 
and patients with kidney disease or risk factors for renal failure.
There have been post-marketing reports of suicide-related events, including completed suicide, suicide 
attempt, and suicidal ideation in patients treated with LYRICA for a variety of indications such as 
neuropathic pain, fi bromyalgia, etc.  In some of these reports, underlying psychiatric disorders may have 
contributed to the event.  The mechanism of this risk is not known.  Patients should be monitored for signs 
of suicidal ideation and behaviours and appropriate treatment should be considered.  Patients should be 
encouraged to report any distressing thoughts or feelings at anytime to their healthcare professional.
In clinical trials and in post-marketing experience, there have been reports of patients, with or without 
previous history, experiencing renal failure alone or in combination with other medications. Caution is 
advised when prescribing to the elderly or those with any degree of renal impairment.
There have been post-marketing reports of events related to reduced lower gastrointestinal tract function 
(e.g., intestinal obstruction, paralytic ileus, and constipation) in patients, some without reported previous 
history/episode(s), during initial/acute and chronic treatment with LYRICA, primarily in combination 
with other medications that have the potential to produce constipation. Some of these events were 
considered serious and required hospitalization. In a number of instances, patients were taking opioid 
analgesics including tramadol. Caution should be exercised when LYRICA and opioid analgesics are used in 
combination, and measures to prevent constipation may be considered, especially in female patients and 
elderly as they may be at increased risk of experiencing lower gastrointestinal-related events.
Please see Prescribing Information for complete Warnings and Precautions, Adverse Reactions, Dosage and 
Administration and patient selection criteria.

Reference
1. LYRICA Product Monograph, Pfi zer Canada Inc., August 2012.

Dose and plasma concentrations*
  Maximal plasma concentrations increase proportionally with dose1

*  Clinical 
significance 
is unknown.

LYRICA 
was given 
in equally 
divided doses 
TID in healthy 
volunteers.
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